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Annie Liu 

Approved Signatory 
 

 
 

 

 

 

 

Client Name:  Escort Seal Co., Ltd 

Client Address:  NO.205 JIANGTIAN ROAD(E) SONGJIANG,SHANGHAI,P.R.C 201613 

 
Sample Name:  E6J01B 

Material No.:  E7001B 

The above sample(s) and information were provided by the client. 
----------------------------------------------------------------------------------------------------------------------------- ---------------- 
 
 
 

SGS Job No.:  SHP24-010736 

Sample Receiving Date:  Apr 10, 2024 

Testing Period:  Apr 10, 2024 ~ Apr 16, 2024 

Test Requested:  Select test(s) as requested by the client. 

Test Method(s):  Please refer to next page(s). 

Test Result(s):  Please refer to next page(s). 
 

Test Requirement Conclusion 

Asbestos See Results 
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Test Result(s):  
 

Test Part Description： 

SN ID Sample No. SGS Sample ID Description 

SN1 A19 SHA24-0069299-0001.C019 Black rubber 
 

Remarks: 
(1) 1 mg/kg = 1 ppm = 0.0001% 
(2) MDL = Method Detection Limit 
(3) ND = Not Detected (< MDL) 
(4) “-“ = Not Regulated 

 
Asbestos 
 
Test Method: With reference to NIOSH 9000:2015 and ISO 22262-1:2012, analysis was performed by 

XRD/PLM. 
 

 

Test Item(s) CAS No. Unit(s) MDL A19 

Actinolite 77536-66-4 %(m/m) 0.1 Negative 

Amosite 12172-73-5 %(m/m) 0.1 Negative 

Anthophyllite 77536-67-5 %(m/m) 0.1 Negative 

Chrysotile 
12001-29-5 

/132207-32-0 
%(m/m) 0.1 Negative 

Crocidolite 12001-28-4 %(m/m) 0.1 Negative 

Tremolite 77536-68-6 %(m/m) 0.1 Negative 
 
 

Notes: 
(1) Negative = the absence of asbestos, Positive = the presence of asbestos. 
 
 

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019. 
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ATTACHMENTS 
 

Asbestos Testing Flow Chart 
 

 

  
 
  

Sample cutting/preparation 

Examination by XRD 

Examination by PLM 
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Sample Photo: 

 

SHA24-0069299-0001.C019 

 

SGS authenticate the photo on original report only 
*** End of Report *** 
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